For Serial Nos.

@Ek 130,000 & Higher
®

MFG. CO. INC.

TURF TRACER HP

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower. Maodel No.
This product has been carefully designed and manufactured to give .
you a maximum amount of dependability and years of trouble-free Serial No. __
operation.
Dote Purchased

If additional information is needed, or should you require trained
mechanic service, contact yaur authorized Exmark equipment Purchased From
dezler or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top front engine frame
on the right hand side of the machine. Paste Label From

Far ease of ordering and reference, we suggest that you record Literature Packet Here
the information requested in the following identification table.

PART NO. 850432



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1895

Program

if your Exmark dealer does not have the Exmark part in stack,
Exmark will get the paris {0 the dealer the next business day or the
part will be FREE" Guaranteed!! :

How the Program Works
1. If dealer does not have part in stock for a "down” unit at the
time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark \
Parts Plus® shipment of six (6) line items or less.  ° \

EXMARK PARTS PLUS

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order. he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6} firie items or less.

2. ~ Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable,

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. I[fthe part does not arrive overnight due to:

1. The dealer not submitting the Exmark Paris Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight. :

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., ceniral fime,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due 1o the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibiiity of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® arders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for fransaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Pius Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DecalS.......coooie 14-15
Engine Deck Group ..........oocoiieiiiiiiiie e 8-10
52" Mower Deck ... 6-7
48" Mower Deck ..o 4-5
Hydraulics Group ...........coooviiiiieeiie e 11
36" Mower Deck ... 2-3
Upper Handles & Controls ...............c..ooiien 12-13
Wiring Diagrams ... 16



36” MOWER DECK

Ref. Qty. Ref.
No. | Part No. Description Req'd No. Qty
Part No. Description Req'd.
1 414388 Shield, belt (413098) w/decals ........... 1 36 | 413099 Pulley, idler.....ccccooiiiiiieiiiiis cvveens 1
2 323385 Knob, beltshield..................ccoco 4 37 | 412134 Idlerarmweldmt..................co ool 1
3 323417 Washer, beltcover ............................ 4 414144 |dler arm weldmt w/bushings.. .......... 1
4 414309 Support weldmt (412108)w/bushings, 38 | 603384 Bushing, idlerpivot................. .......... 1
&decals ... 1 39 | 613098 Puliey,idler.............ccoeeeeiiiieieee 1
5 513338 Washer ..o 2 40 | 413113 Bushing, idier..........cccoccoie oLl 1
6 513336 Bushing, deck support..........ccccovenn 2 41 804256 Nut, 6/16-18 nylock................. ..........2
7 806007 Hairpin, cotter...............iiin 2| | 42 | 809001 Nut, 5/16-18 whizlock ....................3
8 303164 SpPacer. .....ccccoeoeiiiieeeiieees e 2)1 43 | 800273 Screw, 5M16-18x1....cccooviieie 2
9 603540 Link, rear deck support...........c....oeeee 2 44 | 603001 Rod, deck support ..............cceeeveien 2
10 | 800293 Screw, 3/8-16x1-1/4 ... ... 8| | 45 | 806332 Rollpin.. ...ccooooiiiiii 2
11 | 803031 Nut, 3/8-24. ... 2 46 | 800270 Screw, 5/16-18 x5/8..........cccococei.. 3
12 | 808507 Ring, retaining .......ccccooocievveiciceiinnnn. 2 47 | 414383 Deck weldmt (412104) w/decals,
13 | 806006 Hairpin, cotter..................co. 2 discharge baffle & supportrods.......... 1
14 | B11001 Zerk, straight .......ccccooiiii 2 48 | 522480 Baffle, discharge..............ccccceeeienn 1
15 | 800292 Screw, 3/8-16 X 1T ..o e 2| | 49 | 809035 Screw, 3/8-16 x1 taptite............... 12
16 | 805006 Washer, 3/8 heavy spring................... 2| | 50 | 800299 Screw, 3/8-16x2-3/4 ..., 1
17 1 373034 Washer. ... e 3| 51 | 800805 Screw, 3/8-16 x3-1/2gr8.................. 1
18 | 303514 Bearing, flange. ......cccccvvvevies o4 52 | 633482 Blade, 180 ........ccooivviviiiieiieee, 2
19 | 804502 Nut, 1/2-13regular ..........ccccc. o2 . 633484 Blade, 18.0 mulching......................... 2
20 | 805008 Washer, 1/2 regular spring..... ............2 633485 Blade, 18.0 low lift (aptional).............. 2
21 522143 Forkweldmt.................... 2 53 | 513208 Washer, spring disG...........ccoeecvvvenn, 4
22 | 800334 Screw, 1/2-13x6 ... 2| | 54 | 800340 Screw, 5/8-11x1........................ 2
23 | 809007 Nut, 3/8-16 whizlock.......................... 10 55 | 603299 Roller, antiscalp................ccc............ 1
24 | 303327 Washer, 3/8 disCc spring............c.oceeen. 1 56 | 603602 Bushing, roller..........c..cccoveeiiinn, 1
25 | 513648 Wheel & tire, complete .................... 2 57 | 800807 Screw, 3/8-16x4gr8 ...................... 1
513807 Wheel & hub........cccoooiviiii 21| 58 | 811008 Zerk, straight....................cccoeoiinn, 2
513808 Tire, 9x3.50-44-ply ...ooooeiriii 211 59 | 804510 Nut, 5/8-18heX......c...ooovvvveeeei . 2
513809 Rollerbearing...............cccccoo 2{1 60 | 413029 Pulley,whub ...................cc..o 2
513810 Bushing .........cccoeeeiiiiiiciecieee, 2| 61 | 543436 Washer ....... .............c. 4
26 ] 513547 SPaCEr. ..cccoiiiiiie e 2] 62 | 303543 Bearing.............c.coceeeeeee A
27 | 412238 Chute weldmt, discharge........ ......... 1 63 | 303542 O-ring 2
28 413094 Belt, deckdrive.............cccccoiee ool 1 64 | 413314 Housing, bearing ........cccceeeeevvviennnn, 2
29 | 633151 Spring, extension...........ccoeee oo, 1 65 | 513188 Spacer,bearing ... 2
30 | 804257 Nut, 3/8-18 nylock ..., 1 66 | 513193 Seal, mechdust................................ 2
31 | 805260 Washer, 3/8stdflat................ ........... 1 67 | 808506 Snapring...........coeevvviviiiiiiiin. 2
32 | 513034 Bearing, pivot .........cccoooeviii o 2|| 68 | 807268 Key, machine..................ccc.coc...... 2
33 | 811008 Zerk, 90 degree. .......cooceevvvvs v 1 B89 | 413035 Spindle. .......ocoooiiiiie 2
34 | 803016 Bolt, 3/8-16 x1whiz..........ococ. o 1 70 | 414172 Cutter housing assy..............ccceo....... 2
35 | 805259 Washer, flat 3/8 SAE. ............. .......... 2

» Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK363(36")

Exmark red touch up spray paint - P/N 850337




36” MOWER DECK




48” MOWER DECK

Ref. Qty. Ref.
No. Part No. Description Req'd. No. Qty
Part No. Description Reqg'd.
1 414387 Shield, belt (413101) w/decals........... 1 37 | 412126 Idlerarmweldmt........c.ccoooovii 1
2 323385 Knob, belt shield................c.ccco 4 414142 idler arm weldmt w/bushings.............1
3 323417 Washer, beltcover.............ccocooccoe 4 38 | 603384 Bushing, idler pivot............................ 1
4 414310 Support weldmt (412110) w/bushings, 39 | 613098 Pulley, idler..........cooceeiiiniiiniiiinne, 2
&decals ... 1 40 | 413113 Bushing,idler.............................. 2
5 513338 Washer ..o 2(] 41 | 804256 Nut, 5/16-18 nylock ...................... ... 8
8 513336 Bushing, deck support..........cc..coiieene. 2| 42 | 809001 Nut, 5/16-18 whizlock ...........c........... 5
7 808007 Hairpin, cotter..............ooooviviiii 2| 43 | 800273 Screw, 5/M16-18x1 ...l 2
8 303164 SPACET ..ooiviiiiiiieee e 1 44 | 603001 Rod, deck support........cccoeeeeriiiennns 2
9 603540 Link, rear deck support........................ 2[] 45 | 806332 ROIPIN . ..eeeeeeiiiiiiiie e 2
10 | 800293 Screw, 3/8-16 x1-1/4 ... 8| 46 | 800270 Screw, 5/16-i18x5/8 ... 3
11 | 803031 Nut, 3/8-24 ... 2 47 | 414384 Deck weldmt (412106) w/decals,
12 | 808507 Ring, retaining............ccccoveineiinnnennn, 2 dischiarge baffle & support rods.......... 1
13 | 806006 Hairpin, cotter.............ccoccveiiiiinis, 2| 48 | 522480 Baffle, discharge............................... 1
14 | 811001 Zerk, straight ... 2 49 809035 Screw, 3/8-16 x1 taptite 18
15 | 800292 Screw, 3/8-16X 1 ... 2 50 | 800299 Screw, 3/8-16x2-3/4......ccocviivnnen. 2
16 | 805006 Woasher, 3/8 heavy spring ................. 2 51 | 800805 Screw, 3/8-16 x3-1/2gr8................. 1
T7 | 373034 Washer........ccooveriiiiie e e, 6 52 | 323515 Biade, 16.25........c..ooiviiiiiiiieee 3
18 | 303514 Bearing, flange. ........ccoovenviiiine e, 4 * 403148 Blade, 16.25 mulching...........c........... 3
19 | 804509 Nut, 1/2-13regular..............c....oo 2 403149 Blade, 16.25 low lift (optional) ........... 3
20 | 805008 Washer, 1/2 regular spring..................2 53 | 513208 Washer, spring disc.......................... 6
21 | 522143 Forkweldmt.............c..oconi 2| | 54 | 800340 Screw, 5/8-11x1 .ioiieiiiiii 3
22 | 800334 Screw, 1/2-13 X6 ..., 2 55 | 603299 Raller, antiscalp............c.....coeeeeee 4
23 | 809007 Nut, 3/8-16 whizlock...........cccoeeeeeeies 14 56 | 603602 Bushing, roller............ccc....ccccevvennn 4
24 | 303327 Washer, 3/8 disc spring...........ccc..... 15 57 800807 Screw, 3/8-16x4gr8.................... 4
25 | 513648 Wheel & tire, complete..................... 2 58 811006 Zerk, straight .............cccoeeiiviieeeenennn. 3
513807 Wheel & hub.........c.cooiiiiie 2| 59 | 804510 Nut, 5/8-18hex.......cceeevivivvevcnnne. 3
513808 Tire, 9x3.50-44-ply .........ocoveiiin. 2(| 60 | 413028 Puiley, w/hub ... .. 3
513809 Roller bearing.......cccocccooiveeviiiiinn 2] | 81 543436 Washer...... ..............................B
513810 Bushing ..., 2] 62 [ 303543 Bearing .........oooev i 6
26 | 513547 Spacer. ..., 2] 63 [ 303542 O-ring ... 3
27 | 522478 Chute weldmt, discharge......... ......... 1 64 | 413314 Housing, bearing.............................. 3
28 413093 Belt, deckdrive..........cccccoc 1 65 | 513188 Spacer, bearing..........c.ccooeeevviiions 3
28 | 633151 Spring, extension ............................ 1 66 | 513193 Seal, mechdust.............................. 3
30 | 804257 Nut, 3/8-16 nylock ..........ccoeeiiiiinene. 1 67 | 808506 Snapring.............o.ooeeiiiiiiini. 3
31 805260 Washer, 3/8stdflat.......cccccceeeeeniiennn 1 68 807268 Key, machine.............cccoeveeveiiiienn 3
32 | 513034 Bearing, pivot ..o 2| 69 | 413035 Spindle. ... 3
33 | 811008 Zerk, 90 degree............cccoeeeviinn . 1 76 | 414172 Cutter housing assy...............cc..ooe 3
34 | 803016 Bolt, 3/8-16 x 1 whiz.........ccoocovvvennnn. 1 71 | 523471 Shield, belt...........c....ooevi 2
35 | 805259 Washer flat3/8sae. ... .. 311 72 | 805258 Washer, 516 stdflat........................ 6
36 | 413099 Pulley,idler..............cocveviiiiiiiin, 1 73 | 800017 Bolt, 6/16-18 x 3-1/4tap.................... 2

= Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK483(48™)
Exmark red touch up spray paint - P/N 850337




48" MOWER DECK




52” MOWER DECK

Ref. Qty. Ref.
No. Part No. Description Req'd. No. Qly
Part No. Description Req'd.
1 414388 Shield, belt (413303) w/decals ........... 1 36 | 413099 Pulley, dler ..ot 1
2 323385 Knaob, beltshield....................ocoeen 5 37 | 412126 Idlerarmweldmt............cc..c. . 1
3 323417 Washer, beltcover.........ccccooovi 5 414142 Idler arm weldmt w/bushings.. ..........1
4 414311 Support weldmt (412317) w/decals 38 | 603384 Bushing, idler pivot.......cccooeenr vev e, 1
513338 and bushings...............ccccciiin 1 39 | 613098 Pulley,idler. ... 2
5 513338 Washer ... 211 40 | 413113 Bushing, idler................cccccoee ceo el 2
6 513336 Bushing, deck support..................... .. 2| 41 | 804256 Nut, 5/16-18 nylock.........coc.o. oo, 2
7 806007 Hairpin, cotter............oocvveeiiiciiienn 2 42 809001 Nut, 5/16-18 whizlock ...................... 4
8 303164 SPACET. ...oocvviieiieee e 2 43 800273 Screw, 5/16-18 x 1........ccocoiiiiiiieee 2
9 603540 Link, rear deck support....................... 2 44 | 603001 Reod, deck support.......cccccevvvviveeennnen. 2
10 | 800293 Screw, 3/8-16 x 1+-1/4 ...................... 8| | 45 | 806332 Roallpin.. ....cc.ooiriiriiiiiii e 2
11 | 803031 Nut, 3/8-24. ...t 2 46 | 800270 Screw, 5/16-18x5/8........cc.ocoeeern. 4
12 | 808507 Ring, retaining ............ccccceiiiiinnn 2 47 | 414385 Deck weldmt (412313) w/decals,
13 | 806006 Hairpin, cotter............ccoooeeiiiiiniinn 2 discharge baffle & support rods.......... 1
14 | 811001 Zerk, straight ... 2 48 | 602913 Baffle, discharge............c...cceeeeee. 1
15 | 800292 Screw, 3/8-16x1 ..o v 2| | 49 | 809035 Screw, 3/8-16 x1 taptite....... e 18
16 | 805006 Washer, 3/8 heavy spring................... 2 50 | 800299 Screw, 3/8-16x2-3/4 ... 2
17 | 373034 Washer.........cccoocvviiiiiinie e, 8| | 51 | 800805 Screw, 3/8-16 x3-1/2gr8................ 1
18 | 303514 Bearing, flange. ... 4 52 | 633482 Blade, 18.0 .o 3
19 | 804509 Nut, 1/2-13regular ................ ... 2 . 633484 Blade, 18.0 mulching........................ 3
20 | 805008 Washer, 1/2 regular spring..... ...........2 633485 Blade, 16.0 low lift (opticnal).............. 3
21 | 622143 Forkweldmt................................ 211 83 | 513208 Washer, spring diSC............cccceeeenen. 8
22 | 800334 Screw, 1/2-13x6 ... 21| 54 | 800340 Screw, 5/8-11x1. ..o 3
23 | 809007 Nut, 3/8-16 whizlock............cccccevrinnn. 16 55 | 603299 Roller, antiscalp.......cccccccei v 6
24 | 303327 Washer, 3/8 disc spring..................... 17{ | 56 | 603602 Bushing, roller..........ccccoeiiiiviiini. 6
25 | 513648 Wheel & tire, complete .................... 2| | 57 | 800807 Screw, 3/8-16 X4 gr8......ccccoevvee, 6
513807 Wheel & hub.........cccoovevii . 2 58 | 811008 Zerk, straight...........covvvvvviivivvveneniinnann, 3
513808 Tire, 9x3.50-44-ply ... 21| 59 | 804510 Nut, 5/8-18hex......c.ccoovviieeeee, 3
513809 Rolierbearing...........ccccevivvvieenrrnnnnn, 21| 60 | 413029 Pulley, whub.........c..ccoo oo 3
513810 Bushing ........ccooooviivviniineren e 2(] 61 543436 Washer...................cceei e B
26 | 513547 Spacer. ..o 211 62 | 303543 Bearing ..........coooiiiiiii 6
27 | 602571 Chute weldmt, discharge........ ......... 1 B3 | 303542 O-ing ..o 3
28 | 413308 Belt, deckdrive...........cc..ccooeien enin . 1 B84 | 413314 Housing, bearing ............c.coeeeeeeeenne. 3
29 | 833151 Spring, extension..............c.. ... 1 65 | 513188 Spacer, bearing.................ccccoovennn. 3
30 | 804257 Nut, 3/8-16nylock ........................... 9 66 [ 513193 Seal, mechdust.............cocvvvveeniiinenn. 3
31 805260 Washer, 3/8stdflat................ ... ... 9 67 | 808506 Snapring.................oeeicieeeei.. 3
32 | 513034 Bearing, pivot .........coooii 2 68 | 807268 Key, machine.....................ce......... 3
33 | 811008 Zerk,90degree...........coccevveves venineinns 1 69 | 413035 Spindle. .. 3
34 ; 803016 Bolt, 3/8-16x1whiz............... .......... 1 70 | 414172 Cutter housing assy........................... 3
35 | 805259 Washer, flat3/8sae. .............. .......... 3| | 71 [ 413305 Shield, belt.......................l 2

» Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523(527)

Exmark red touch up spray paint - P/N 850337




52” MOWER DECK




ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No, Description Req'd. No. | Part No. Description Req'd
1 800297 Screw, 3/8-16 x2-1/4.............. 2 41 | 373034 Washer, pivot ......................... 2
2 303327 Washer, 3/8 disc spring........... 11 42 | 603610 Washer(Koh & Briggs)............ 2
303327 Washer, 3/8 disc spring{Kaw). 12 43 | 809080 Screw, m10x1.5x55(Kaw) ...... 1
3 603044 Bushing..............cocceii 2 800819 Scrw,7/16-20x2-1/2(Koh&Brigs) 1
4 513034 Bearing, pivot...........cccceeveieeeen. 4 44 | 805259 Washer, 3/8saeflat .............. 1
5 811006 Zerk, straight........................... 1 45 | 603843 Pulley,idler...........c.cccooeeemnnnne 1
6 412285 Link weldmt, pivot................... 1 46 | 603496 Bushing-ldler ...................... 1
414143 Link weldmt, pivot wibrgs........ 1 47 | 603402 Spring, extension.................. 1
7 800274 Screw, 5/16-18 x 1-1/4............ 1 48 412136 Idlerarm weldmt.................... 1
8 800254 Screw, 1/4-20x1.................. 2 414141 Idler arm weldmt w/brgs ......... 1
9 809012 Nut, 1/4-20 whizlock ............... 4 49 811007 Zerk, 45 degree...................... 2
10 | 523498 Spring, motion contral............. 1 50 | 800299 Screw, 3/8-16 x2-3/4............. 1
11 | 513113 Spring, belt tension................. 1 51 | 800295 Screw, 3/8-16 x1-3/4 ............. 2
12 | 543007 Spacer.......cocoovieeeeeeerinaeenns 1 52 | 809069 Screw, #10-24 x7/8 .............. 1
13 | 213069 Washer ..., 2 53 | 323365 Chain, coldstart .................... 1
14 | 804256 Nut, 5/16-18 nylock................. 1 54 | 805252 Washer, 7/32 std flat .............. 1
15 | 805260 Washer, 3/8 std flat................. 2 55 | 804252 Nut, #10-24 nylock ................. 1
16 | 809007 Nut, 3/8-16 whizlock ............... 19 56 | 807272 Key, 5mm sq x 25mm............. 2
17 | 413282 Linkage ..o, 1| |57V | 803050 Setscrew,sq hd cuppoint........ 4
18 | 806003 Hairpincotter..........ccccovveeen. 1 58 | 413095 Belt, pump drive..................... 1
19 | 412132 Deck weldmt, engine .............. 1 59 | 413010 Sheave, pumpdrive ............... 2
20 | 800290 Screw, 3/8-16x3/4................ 2 60 | 413096 Belt, blade clutch .................... 1
21 | B33068 AM ..o 1 61 | 807259 Key, 1/4sqx 1. covvivriiiiennnn. 2
22 | 809001 Nut, 5/16-18 whizlock ............. 7 62¢ | 412011 Sheave wishaft..................... 1
809001 Nut, 5/16-18 whizlock(Briggs). 11 63¢ 1 413111 Bearing, clutch.................o.... 2
23 | 303334 Washer, 5/16 disc spring ........ 5 64 | 808502 Ring, retaining........................ 2
24 | 322110 Guide weldmt, belt.................. 1 65 | 413012 Spacer, bearing..................... 1
25 | 809072 Screw, m8x1.25x25(Kaw&Koh) 3 66 | 523157 Washer, spacer..................... 1
800275 Screw, 5/16-18 x 1-1/2(Briggs) 3 67 | 413049 Plate, clutch pivot................... 1
26 | 809018 Screw, m8x1.25x30(Kaw&Koh) 1 68 | 800273 Screw, 5/16-18 X1 ........co....... 6
800276 Screw, 5/16-18 x 1-3/4(Briggs) 1 69 | 413207 Pivot, bearing..........c.....oocc 2
27 | 800303 Screw, 3/8-16 x4-1/2............. 70 | 412290 Armweldmt, clutch................ 1
28 | 323368 Ring,split.........ccccoeeiiiiiel 1 414145 Arm weldmt, clutch w/brgs ..... 1
29 804257 Nut, 3/8-16 nylock................... 6 71 413235 \Washer, spacer..................... 1
30 800292 Screw, 3/8-16x1........cccooeo.ee. 8 72 | 412138 Pin weldmt, pivot.................... 1
31 412080 Mount, wheel motor 36" .......... 2 73 | 800271 Screw, 5/16-18x3/4 .............. 1
412082 Mount, wheel motor 48°&52" .. 2 74 | 413062 Band, brake.......................... 1
32 | 803045 Screw.3/8-16 x 3/4 whizlock... 8 75 | 800294 Screw, 3/8-16x11/2............. 2
330 | 602997 Hub, four bolt w/studs ............. 2 76 | 412325 Guide weldmt, belt.................. 1
613150 Stud ... 8 770 | 412031 Sheave w/drum (36" & 527} .... 1
34 | 603714 Wheel & tire assy.........cc........ 2 412028 Sheave w/drum (48").............. 1
603427 Tire 16 x6.50-8.............ccee.. 2 78 | 800521 Screw, 3/8-24x1.....ccce..... 1
603715 Wheel ... 2 79 | 413009 Plate,guard........................... 1
35 | 513011 Nut, wheel 1/4-20................... 8 80 | 805258 Washer, 5/16stdflat............. 2
36 | 803040 Nut, slotted 3/4-16 .................. 2| |81¢ | 403124 Elbow (Briggs)....c....cccoveeennn.. 1
37 | 806800 Pin, cotter 9/64 x 1-1/2............ 2 | {82¢ | 543232 Nipple, pipe (Briggs)............... 1
38 | 807264 Key, 1/4sqx2-5/8... ... 1| 183e | 543233 Cap (Koh & Briggs) ............... 1
390 | 413004 Sheave assy, drive ................ 1| |84¢ | 303431 Elbow (Koh & Briggs) ............. 1
40 | 603609 Bushing.........cccoceeiiieiieiiien, 1| |85 | 323326 Nipple, pipe (Koh)................... 1
V  Use Pro-Lock (nut type, Part no. 840022, 5 ml tube) on setscrew threads.
¢ Use a Teflon pipe sealant of equivalent on threads.

Exmark red touch up spray paint - P/N 850337
{0 Apply antiseize to shaft on sheave, drive sheave bore and wheel hub bore.

-8-




ENGINE DECK GROUP

AKAY)
4XKH & BRIGES)
4




ENGINE DECK GROUP (con’t.)

- F’\' s s 2
43 // 4 ™~ N P
( | ~ ’/
\
bt 5 e

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 (323245 Spring......cccccveiiiiiiniiniin 1 24 (412276 Rod, control...........coovoieieen . 2
2 |809001 Nut, 5/16-18 whizlock............. 12 25 (412203 Crankweldmt........................ 1
3 |804256 Nut, 5/16-18 nylock................. 4 26 413219 Rod, drivelever...................... 2
4 |613089 Tab, spring extension............. 2 27 |805257 Washer, 5/16 SAE................... 9
5 |603693 Spring, extension.................... 2 28 603676 Swivel, short.............cccoooe. 2
6 (413201 Shield, hydro.......cccoeeviiicee 2 29 (809012 Nut, 1/4-20 whizlock................ 2
7 1800302 Screw, 3/8-16Xx4....ccccoooeevvenn 7 30 413227 Swivel drivelever................... 2
8 (811006 Zerk, 1/4-28........ ... 2 31¢ |803022 Setscrew, 5/16-18x5/8............. 2
9 1800271 Screw, 5/16-18 x 3/4............... 4 32 (412272 Armweldmt, LH....................... 1
10 {805005 Washer, 5/16 hvy sprlock ..... 4 33 (412270 Armweldmt, RH...................... 1
11 805256 Washer, 1/4 stdflat................. 6 34 |808520 Klipring .........ooocooiii 2
12 |809007 Nut, 3/8-16 whizlock ............... 8 35 [800274 Screw, 5/16-18x1-1/4 ............ 4
13 [323195 Spacer, shield......................... 4 36 |808753 Cotter pin, 3/32x1/2.......cc..... 2
14 |633102 Bearing, side flange................ 2 37 (603903 Spacer..........ccccceeeiivieeeenn, 3
15 |323197 Spacer, shield...................... 4 38¢ |809057 Bolt, .312 x .75 hx skt hd shidr2

16 |603737 Bolt, neutralreturn.................. 2 39¢ |809056 Bolt,.375x.375 hx skt hd shidr 2
17 |[603807 Spring, neutral return.............. 2 40 805258 Washer, 3/8 SAEflat............... 2
18 |603735 Bushing, nylon.............ccoe 2 41 (413151 Knob ..o 1
19 |[804521 Nut, 5/16-24 hex.................... 7 42 1809007 Nut, 3/8-16 whizlock................ 6
20 1303105 YOKE ..o 2 43 800292 Screw, 3/8-16x1................. 6
21 1808280 Clevispin, 5/16x1......ccee...e.. 2 44 (413252 Bracket, sulky LH.................. 1
22 1806003 Hairpincotter................ccc....... 2 45 1413254 Bracket, sulky RH.................... 1
23 (804758 Nut, 5/16-24jam..................... 2 46 |411285 Suiky kit 1

+Use Pro-Lock nut type, Part No. 840022 (.5 ml tube) on bolt & setscrew threads.

Exmark red touch up spray paint - PN 850337

-10 -




HYDRAULICS GROUP

N/

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 |603991 Fitting, strght connector.......... 4 18 |603989 Elbow, 90°........ccceiiiiiiiir, 2
603919 Boss O-Ring.........cocoveiiieee. 1 603923 O-RiNG.....cooveeiicieiee e 1
603992 Flare O-Ring...........ccoeeevnee. 1 19 [613034 Hose, high pressure................ 3
2 |603718 Wheelmotor..................coee 2 20 |[603990 Adapter, straight thread .......... 4
000138 Kit, Bearing............................. 1 803920 Boss O-Ring....................oc.... 1
000119 Kit,seal..............ccciiiiii. 1 603992 Flare O-Ring .............oovvvieen, 1
3 603827 Clamp, hose (5/8)................... 5 21 603988 Elhow,90°.. .. ... 1
4 (603721 Fitting, Hose Tee (3/8 1.D hose) 1 22 |602985 Hose, supply .ccovvniiiiciiiinnn 1
5 |513510 Connector, male.................... 1 23 |602754 Hose, chargeline.................... 1
6+ 1603720 Head, filter.................ccoeennn, 1 24 1323218 Spacer, hydraulic tank ............ 2
7 |513211 Element, oilfilter.................... 1 25 (809001 Nut, whiziock 5/16-18.............. 2
V 1523541 Element, oil filter(winter)......... 1 26 [800258 Screw, 1/4-20x2......cccceeni... 2
8 [513167 Cap, hydraulic reservoir ......... 1 27 800293 Screw, 3/8-16x 1-1/4.............. 4
9 |[523103 Gasket, tankcap................... 1 28 1800273 Screw, 5/16-18x1............... 2
10 |603987 Elbow, 90° ... 1 29 (809012 Nut, whizlock 1/4-20................ 2
11+ (512166 Reservoir, hydraulic fluid........ 1 30 |809007 Nut, whizlock 3/8-16................ 4
12 |6038286 HoseClamp1/2...................... 3 31 613073 Grip, dumpvalve.................... 2
13 [603722 Fitting - Hose Tee(1/4 1.D hose) 1 32 |805258 Washer, 5/16std..................... 8
14 (513840 Elbow-90°.........ccoovveinnienn. 2 33 |602750 Hose,casedrain.................... 1
603921 O-RiNG ..., 1 34 (632286 Hose assy, lo pressure ........... 1
15 (804255 Nut, nylock 1/4-20 ................. 2 35 |413273 Hose, lopressure............c....... 2
16 |801063 Screw, 1/4-20x2panhead... 2 36 |632285 Hose assy, lo pressure ........... 1
17 (613042 Pump, hydro...............c........... 2 37 |[323241 Hose, high pressure................ 1
*  Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.

V  Use only for operation below 32°F(0°C)
Emark black touch up spray paint - gloss black

-11 -




UPPER HANDLES and CONTROLS

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. No. | Part No. Description Reqd
1 [303020 GriP.ccoeiiiiiieeii e 1 42 |602733 Lever weldmt, shift................. 1
2 |412295 Lever widmt, blade engage .... 1 4341603175 Knob...................... 1
3 805260 Washer, 3/8 stdfiat............. 2 44 1804256 Nut, 5/16-18 nylock................. 4
4 |800295 Screw, 3/8-16x1-3/4............. 1 45 (323245 Spring, compression ............... 2
5 [413088 Spacer...........ccccoeeivieiceennnn, 1 46 1805257 Washer 5/16 SAE flat.............. 1
6 |804257 Nut, 3/8-16 nvlock .................. 1 47 |800251 Screw, 1/4-20x5/8........cc...... 2
7 |806003 Hairpincatter......................... 5 800251 Screw, 1/4-20 x 5/8 (Briggs) ... 4
8 1413293 Rod, blade engagement......... 1 48 (413225 Roed, speed control.................. 1
9 1413279 Turnbuckle..............c..cocoernnnin. 1 49 |804758 Nut, 5/16-24 jam........c..ccccee..... 1
10 |804507 Nut, 3/8-16 hex..................... 1 50 [303105 Yoke.........ooooiiiiiiiiiiii, 1
11V (412183 Leverweldmtopc LH.............. 1 51 |808280 Clevispind/M16x1.................. 1
12¢ |803322 Setscrew, 5/16-24 x 5/16........ 2 52 |513508 Cap, fuel.................oooeeeei 1
13 (303365 Bushing, nylon..............ccoce.... 2 53 413179 Tank, fuel ... 1
14 1322192 Rod weldmt, opc..........ccceo... 1 54V (633023 Stud, fueltank........................ 2
15 303363 Spring, actuator...................... 1 55 |633349 Spring, fueltank..................... 2
16V |412185 Leverweldmt, opcRH............ 1 56 |805005 Washer, 5/16 hvylock............. 2
17 {807513 Bolt, #10-24 x 1/2 carriage ..... 2 57 |800271 Screw, 5/16-18 x3/4............... 2
18 (513592 Knob, red throttle.................... 1 58 [513645 Bushing, fuelvalve ............ 1
19 323128 Throttle contro! (Koh & Kaw).. 1 59 543277 Elbow, fueltank....................... 1
543697 Throttle control (Briggs).......... 1 60 (303077 Clamp, fuel line (Briggs).......... 4
20 |804252 Nut, #10-24 nylock ................. 4 303077 Clamp, fuelline (Kaw)............. 5
21 [412140 Handle weldmt, upper............ 1 303077 Clamp, fuel line (Koh)............. 6
22 |303097 Grip, handle........................... 2 61 603955 Hose, fuelline 6" (Koh & Kaw) 1
23 413152 Bearing..........ccccooeiiiiiiiens 4 543649 Hose, fuel line 7" (Briggs) ....... 1
24 412159 Lever,drivelH....................... 1 62 |[603770 Vaive, fuel............................ 1
412161 Lever, drive RH (shown)......... 1 63 |603776 Hose, fuel line 2.5"(Kaw & Koh) 1
25 |603749 Bushing, drive lever............... 2 303471 Hose, fuel line 127 {Briggs) ..... 1
26 |800256 Screw, 1/4-20x 1-1/2............ 2 64 303197 Filter, fuel ................................ 1
27 |809012 Nut, 1/4-20 whizlock............... 4 65 303471 Hose, fuelline 12” (Kaw)......... 1
28 (804255 Nut, 1/4-20 Nylock................. 3 603954 Hose, fuel line 13.75” (Koh).... 1
804255 Nut, 1/4-20 Nylock (Briggs).... 6 66 |303308 Clamp, fuelline (Kaw)............. 1
29 |805256 Washer1/dstdflat................ 7 67 403121 Switch, on/off (Briggs)............ 1
30 1303435 Washer, 1/4 disc spr (shown). 6 603511  Keys, ignition........................... 1
31 |612168 Thumb latch w/grip RH............ 1 68 (403118 Bracket, key switch (Briggs).... 1
612167 Thumb latch wigrip LH ........... 1 69 803028 Screw, #10-24x5/8.............. 6
32 |800257 Screw, 1/4-20x1-3/4............. 2 70 1323229, Clip,loom.......ccooeeeiie, 2
33 1303012 Grip, fatch.......cocovveiiiviiienen 2 71 1303287 Tie, plastic.......ccccoocvvvvenne 3
34 (809007 Nut, 3/8-16 whizlock............... 4 72 (513051 Switch ... 3
35 303327 Washer, 3/8 disc spring.......... 4 73 1800252 Screw, 1/4-20x3/4 ................ 1
36 |800292 Screw, 3/8-16x1......ccocvuenn. 4 74 |633181 Plate, tapped .........oooeeee. 2
37 (613055 Pin,clevis......................... 2 | |75+ |413146 Harness, wiring (Kaw) ............ 1
38 |800277 Screw, 5/16-18 X2 ...cccvevevninnns 2 413208 Harness, wiring (Koh) ............ 1
39 ]803716 Washer, frictiondisc............... 1 413323 Harness, wiring (Briggs) ......... 1
40 (323244 Washer, friction ..................... 2 76 |323430 Module, interlock ......cooeeevnne 1
41 1603730 Plate, shifter lever................... 1

+ Use Pro-Lock nut type, Part no. 840022 (.5cc tube) on setscrew threads and on shifter knob threads.

V Use Pro-Lock retaining type, Part no. 840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs.
* Use dielectric grease on all electrical connectors.
Exmark black touch up spray paint - Gloss black

-12 -




UPPER HANDLES and CONTROLS

<13 -



20
!
DRIVE WHEEL RELEASE
Q
I I
DO NOT OVER-TIGHTEN

DECALS

J8)
5
4
3
2
1
N
\_/
25

( M
STATIONARY i ,_J_ﬁ
IDLERS 413093 48" ‘ 54331 -
413308 52¢
O |#
FAST
L ns:nnJ
sLOwW
28 O 4
-
THROTTLE
)
Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd. No. | Part No. Description Req'd
1 303100 Decal, cutter blade.................. 1 15 (413206 Decal, belt routing (36"} ........... 1
2 1303102 Decal, neutral lock................. 2 16 413214 Decal, tracking......................... 1
3 303293 Decal, 2mincool.................... 1 17 513746 Decal, muffler........................ 2
4 323525 Decal danger .......ccoccoocoeeeeenn, 1 18 513890 Decal hydtank........................ 1
5 1303508 Decal, discharge warning....... 1 19 (543660 Decal, mowerdeck................. 1
8 303517 Decal, beltdrive...................... 1 20 |603845 Decal, hyd drive releass.......... 1
7 |303520 Decal, trivantage..................... 1 21 1413342 Decal,swash.......................... 1
8 (323151 Decal, thritle/chcke(Kaw&Koh) 1 22 613049 Decal console...............c......... 1
9 323232 Decal, instructional ................. 1 23 |613169 Decal, shifter .............cccevvevnnn. 1
10 323411 Decal, commercial 36............. 1 24 1403120 Decal, off/run(Briggs) .............. 1
11 | 323540 Decal, rolier mounting............. 1 25 [403132 Decal, commercial 52.............. 1
12 [403005 Decal, danger (36")................ 1 26 413327 Decal, belt routing (48" & 52"). 1
403005 Decal, danger (48" & 527)....... 2 27 |543631 Decal, throttle (Briggs)............. 1
13 [403080 Decal, patent...................... 1 28 (403131 Decal, commercial 48.............. 1
14 1403143 Decal, sulky warning............... 1

-14-




3
2 )
SN i CAUTION
Lack ALLOW Eﬂ:l:;
' I‘;‘I'l 'ETB&L IFEFDIIE

FUELING

J2|  OPEN BELT DRIVE!
#(e)| . STOP ENGINE BEFORE
P(®)| REACHING UNDERNEATH,

DECALS

4

A DANGER

» USE EXTREME CAUTION WHEN OPERATING ON SLOPES
+MOW ACROSS SLOPE - NEVER UP AND DOWN

« DO NOT GPERATE ON SLOPES GREATER THAN 207

« WATCH FOR DITCHES, HOLES, ROCKS, RISES, DIPS

« KEEP AWAY FROMOROP-OFFS AND STEEP BANKS
*LOOK BEHIND YOU BEFORE BACKING

ARVIRENINGE

DO NOT OPERATE WITHOUT
PISCHARGE DEFLECTOR OR
ENTIRE GRASS COLLECTION
SYSTEM IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL

1

[}
ITEM NAME
1 ROLLER
2 BUSHING

@ 3 SPRING WASHER
#4 9-16 x4 BOLT
5 MOUNT BRACKET
6 FLAT WASHER
= 7 WHIZLOCK NUT

@) «MUST BE GRADE8
BOLT AND WASHERS MUST

BE INSTALLED AS SHOWN
IN DYAGRAM. TORQUE NUT

e MRWARNINGS
Use Only Exmark Riding

Attachments. Use of Other
Riding Attachments May

Create a Hazardous Candition

Resulting in Injury. ...

STATIONARY

& \

+ DRIVE SLOWER ON SLOPES 3z BLADES HAVE STOPPED.
o EXECUTE TURNS SLOWLY
o G NDT MOW WET SLOPES
= AVOID SUBDEN STARTS 9
WAL 20 L
i1
' ' AUTION
AY |y % T
* KEEP ALL PEOPLE DUT-0F AREA WHEN MOWING 1. READ OPERATOR'S MANUAL BEFORE OPERATING.
« THROWN DBJECTS DR BLADE CONTACT CAN CAUSE 2. CLEAR AREA OF PEGPLE, PETS AND DEBRIS
SERIDUS INJURY OR DEATH 3. KEEP FEET AND HANDS OUT FROM UNDER
« DO NOT DPERATE IN MACHINE WHILE MACHINE IS RUNNING.
AN ENCLOSED AREA 4. SHUT OFF ENGINE AND REMOVE SPARK PLUG
o & CABLE BEFORE MAKING ADJUSTMENTS,
"!'" +ENGINES PADDUCE CARBON SERVIGING OR CLEANING.
MOKOXIDE WHICH IS AN o BEFORE STARTING ENGINE:
\_ ODORLESS DEADLY POISON ) A. BLADE CLUTCH MUST BE DISENGAGED.
B. TRANSMISSION MUST BE IN NEUTRAL.
€. PLACE LEFT AND RIGHT DRIVE LEVERS
INTO NEUTRAL LOCK POSITION LSING
NEUTRAL LOCK LATCHES.
7. BEFORE LEAVING OPERATOR'S POSITION:
. SHIFT TRANSMISSION TO NEUTRAL.
P B. DISENGAGE BLADE GLUTCH.
— C. SHUT GFF ENGINE.
CHOKE 8. KEEP ALL SHIELDS AND GUARDS IN PLACE.
9. DO NOT OPERATE MOWER DECK UNLESS ENTIRE
I /I GRASS CATCHER GR DISCHARGE DEFLECTOR
10.USE CAUTION ON SLOPES.
FAST 11.00 NOT PARK ON SLOPES UNLESS WHEELS
ARE CHOCKED OR ELOCKED.

g/

-
sLow

Oﬂll"—iﬂo!’:-ﬂ O

STOP

ks
MAY BE MADE UNDER ONE OR
MORE OF THE FOLLOWING PATENTS:

4,878,881 4,913,687
4,941,864 4,958,484
OTHER PATENTS MAY BE PENDING
eXmark av3080

16

TRACKING L{%3)R =)

]
ACAUTION

MUFFLER AND

SHIELDS MAY

EXCEED 150°F
91378

o CUTTING HEIGHT  INCHES (mm)
Fe e AN
et : \\
CUTTING HEIGHT ADJUSTMENT | oy—— 15 (38)
| ol 20 @)
o1——15(38)  CUTTING I o— — 25 (64)
O1—20(51)  HEIGHT : DN X (76)
o—25(84)
CT——3.0(76) INCHES (mm) | ROLLERS SHOULD MAINTAIN 1/4" (6.4)
DECK o360 CLEARANCE TO GROUND. DO NOT
SUPPORT PIN 0(102) ADJUST ROLLERS TO SUPPORT
T 4s (114) MOWER DECK.

18
]

HYDRAULIC OIL. RESERVOIR

USE ONLY MOBIL 1 SAE 15W - 50
SYNTHETIC ENGINE OIL

FILL TO TOP OF BAFFLE

k1
ANTI-SCALP ROLLER

ADJUSTMENT

= FOR MAXIMUM DECK FLOTATION,
PLACE ROLLERS IN POSITIONS SHOWN,

ll'lﬁJ




WIRING DIAGRAMS

B&S VANGUARD TRANSMISSION SWITCH

FROM SAFETY
INTERLOCK MODULE
ORANGE T il v BLADE
. SWITCH
: \;ﬁj
OPC SWITCH

\ o
CONNECTORS ARE VIEWED FROM WIRE END @
N.C. = NORMALLY CLOSED ENGINE
N.O. = NORMALLY OPEN KILL

KEY
GRQUND ‘SWITCH
ENGINE I
KAWASAKI
B —— TRANSMISSION SWITCH
78"
§ E
FROM SAFETY z T
INTERLOCK MODULE BLUE —o
ORANGE 1 E]ﬂ
- BLADE
T o
GRI:‘EVDW

2 x
X
= I_ ENGINE KILL
RED~ —RED ]
CONNECTORS ARE VIEWED FROM WIRE END
N.C.= NORMALLY CLOSED ENGINE
MN.0. = NORMALLY OPEN GROUND
TRANSMISSION SWITCH
KOHLER ‘a ? X e ——
FROM SAFETY £ g
INTERLOCK MODULE g BLADE
L ‘_ SWITCH
NOQ.
ORANGE
YELLOW I s —O]
GREEN ORANGE iDj]
Ll_—/. l
BLACK - 0(‘350
o*\/\%incm KILL
BROWN
: ENGINE
Z E GROUND
2

CONNECTORS ARE VIEWED FROM WIRE END
N.C. = NOCRMALLY CLOSED
N.O. = NORMALLY OPEN

Dj}“'——— NATEO
Z
=

OPC SWITCH

- 16 -



SERVICE RECORD

Daie

Description of Work Done

Service Done By




SEE EXMARK'S COMFPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZERZ

EXPLORER

TURF RANGER

TURF TRACER HYDRO

TURF TRACER HP

VIKING 5-SPEED

VIKING HYDRO

METRO

SELF STEEKING SULKY

GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850432

INDUSTRIAL PARK BOX 808 (402) 223-4010

BEATRICE, NE. 68310 FAX (402) 223-4154 k
ALL RIGHTS RESERVED PRINTED IN U.S.A. @H:I ®

MFG. CO. INC.




